

Combined alphabetical 'HRT' medicines list' of branded and generic medicines covered by the HRT PPC

Transdermal patch
Estraderm MX 25, 50, 75 & 100 patches
Estradiol 25, 37.5 & 100micrograms/24hours transdermal patches
Estradiol 50micrograms/24hours/Levonorgestrel 10micrograms/24hours transdermal patches
Estradiol 50micrograms/24hours/Levonorgestrel 7micrograms/24hours transdermal patches
Estradiol 50micrograms/24hours/Norethisterone 170micrograms/24hours transdermal patches
Estradiol 50 & 75micrograms/24hours transdermal patches
Estradot 25, 37.5, 50 & 100micrograms/24hours patches
Evorel 25, 50, 75 & 100 patches
Evorel Conti patches
Evorel Sequi patches
FemSeven 50, 75 & 100 patches
FemSeven Conti patches
FemSeven Sequi 50micrograms/24hours Phase 1 patches
FemSeven Sequi Phase 2 patches
Progynova TS 50 & 100micrograms/24hours transdermal patches

Transdermal gel or spray
Estradiol 0.06% gel (750microgram per actuation)
Estradiol 500microgram and 1mg gel sachets
Estradiol 1.53mg/dose transdermal spray
Lenzetto 1.53mg/dose transdermal spray
Oestrogel Pump-Pack 0.06% gel
Sandrena 1mg & 500microgram gel sachets

Vaginal gel
Blissel 50micrograms/g vaginal gel with applicator
Estriol 50micrograms/g vaginal gel with applicator

Vaginal pessary / ring / tablets
Estradiol 10microgram pessaries
Estradiol 7.5micrograms/24hours vaginal delivery system
Estring 7.5micrograms/24hours vaginal delivery system
Estriol 30microgram pessaries
Gina 10microgram vaginal tablets
Imvaggis 0.03mg pessaries
Intrarosa 6.5mg pessaries
Prasterone 6.5mg pessaries
Vagifem 10microgram vaginal tablets
Vagirux 10microgram vaginal tablets

Intrauterine system
<i>Mirena 20micrograms/24hours intrauterine device (Levonorgestrel 20micrograms/24hours intrauterine device) is a free-of-charge contraceptive that can also be used as the progestogenic opposition of oestrogen for HRT. Therefore, a patient should not buy an HRT PPC for this product alone</i>

For an up to date list of eligible HRT medicines please visit www.nhsbsa.nhs.uk/hrt-ppc

** No longer a branded medicine and is now available as a generic medicine. Remaining stocks of branded product can still be supplied and remain eligible for the HRT PPC.*

Oral preparations
Bijuve (Bijuva) 1mg/100mg capsules
Conjugated oestrogens 300microgram, 625microgram & 1.25mg tablets
Conjugated oestrogens 300microgram/Medroxyprogesterone 1.5mg modified-release tablet
Dydrogesterone 10mg tablets - NEW
Elleste Duet 1mg & 2mg tablets
Elleste Duet Conti tablets
Elleste Solo 1mg & 2mg tablets
Estradiol 1mg & 2mg tablets
Estradiol 500micrograms / Dydrogesterone 2.5mg tablets
Estradiol 1mg / Dydrogesterone 5mg tablets
Estradiol 1mg / Norethisterone acetate 500microgram tablets
Estradiol 2mg / Norethisterone acetate 1mg tablets
Estradiol 1mg / Progesterone 100mg capsules
Estradiol valerate 1mg & 2mg tablets
Estradiol valerate 1mg / Medroxyprogesterone 2.5mg tablets
Estradiol valerate 2mg / Medroxyprogesterone 5mg tablets
Femoston 1/10mg & 2/10mg tablets
Femoston-conti 0.5mg/2.5mg & 1mg/5mg tablets
Gepretix 100mg capsules
Gepretix 200mg capsules
Indivina 1mg/2.5mg & 2mg/5mg tablets
Klifem tablets
Kliovance tablets
Livial 2.5mg tablets
Nalvee 10mg tablets - NEW
Novofem tablets
Premarin 0.3mg, 0.625mg & 1.25mg tablets*
Premique Low Dose 0.3mg/1.5mg modified-release tablets*
Progesterone micronised 100mg capsules
Progynova 1mg & 2mg tablets
Tibolone 2.5mg tablets
Tridestra tablets
Trisequens tablets
Utrogestan 100mg capsules
Zumenon 1mg & 2mg tablets

Vaginal cream
Estriol 0.01% cream
Ovestin 1mg cream*

Products that may be used to manage symptoms of the menopause but NOT covered by the HRT PPC

Black Cohosh, Citalopram, Clonidine, Duloxetine, Escitalopram, Evening Primrose Oil, Gabapentin, Norethisterone, Pregabalin, Sertraline, Testosterone and Venlafaxine – this list is not exhaustive

Alphabetical 'HRT' medicines list' covered by the HRT PPC – split by brand and generic names

Brand name

generic names

Generic name

Oral preparations

Bijuve (Bijuva) 1mg/100mg capsules
Elleste Duet 1mg & 2mg tablets
Elleste Duet Conti tablets
Elleste Solo 1mg & 2mg tablets
Femoston 1/10mg & 2/10mg tablets
Femoston-conti 0.5mg/2.5mg & 1mg/5mg tablets
Gepretix 100mg capsules
Indivina 1mg/2.5mg & 2mg/5mg tablets
Kliefem tablets
Kliovance tablets
Livial 2.5mg tablets
Nalvee 10mg tablets - NEW
Novofem tablets
Premarin 0.3mg, 0.625mg & 1.25mg tablets*
Premique Low Dose 0.3mg/1.5mg modified-release tablets*
Progynova 1mg & 2mg tablets
Tridestra tablets
Trisequens tablets
Utrogestan 100mg capsules
Zumenon 1mg & 2mg tablets

Transdermal patch

Estraderm MX 25, 50, 75 & 100 patches
Estradot 25, 37.5, 50, 75 & 100micrograms/24hours patches
Evorel 25, 50, 75 & 100 patches
Evorel Conti patches
Evorel Sequi patches
FemSeven 50, 75 & 100 patches
FemSeven Conti patches
FemSeven Sequi 50micrograms/24hours Phase 1 patches
FemSeven Sequi Phase 2 patches
Progynova TS 50micrograms & 100micrograms/24hours transdermal patches

Transdermal gel or spray

Oestrogel Pump-Pack 0.06% gel
Sandrena 500microgram and 1mg gel sachets
Lenzetto 1.53mg/dose transdermal spray

Vaginal cream

Estriol 0.01% cream
Ovestin 1mg cream*

Vaginal gel

Blissel 50micrograms/g vaginal gel with applicator
--

Vaginal pessary / ring / tablets

Estring 7.5micrograms/24hours vaginal delivery system
Gina 10microgram vaginal tablets
Imvaggis 0.03mg pessaries
Intrarosa 6.5mg pessaries
Vagifem 10microgram vaginal tablets
Vagirux 10microgram vaginal tablets

Examples of products that may be used to manage symptoms of the menopause but NOT covered by the HRT PPC

Black Cohosh, Citalopram, Clonidine, Duloxetine, Escitalopram, Evening Primrose Oil, Gabapentin, Norethisterone, Pregabalin, Sertraline, Testosterone and Venlafaxine – this list is not exhaustive

For an up to date list of eligible HRT medicines please visit www.nhsbsa.nhs.uk/hrt-ppc

Oral preparations

Conjugated oestrogens 300microgram / Medroxyprogesterone 1.5mg modified-release tablet
Conjugated oestrogens 300microgram, 625microgram & 1.25mg tablets
Dydrogesterone 10mg tablets - NEW
Estradiol 1mg & 2mg tablets
Estradiol 500micrograms / Dydrogesterone 2.5mg tablets
Estradiol 1mg / Dydrogesterone 5mg tablets
Estradiol 1mg / Norethisterone acetate 500microgram tablets
Estradiol 2mg / Norethisterone acetate 1mg tablets
Estradiol 1mg / Progesterone 100mg capsules
Estradiol valerate 1mg & 2mg tablets
Estradiol valerate 1mg & 2mg/ Medroxyprogesterone 2.5mg & 5mg tablets
Progesterone micronised 100mg capsules
Tibolone 2.5mg tablets

Transdermal patch

Estradiol 25, 37.5, 50, 75 & 100micrograms/24hours transdermal patches
Estradiol 50micrograms/24hours / Levonorgestrel 10micrograms/24hours transdermal patches
Estradiol 50micrograms/24hours / Levonorgestrel 7micrograms/24hours transdermal patches
Estradiol 50micrograms/24hours / Norethisterone 170micrograms/24hours transdermal patches

Transdermal gel or spray

Estradiol 0.06% gel (750microgram per actuation)
Estradiol 500microgram and 1mg gel sachets
Estradiol 1.53mg/dose transdermal spray

Vaginal cream

Estriol 0.01% cream

Vaginal gel

Estriol 50micrograms/g vaginal gel with applicator
--

Vaginal pessary / ring / tablets

Estradiol 10microgram pessaries
Estradiol 7.5micrograms/24hours vaginal delivery system
Estriol 30microgram pessaries
Prasterone 6.5mg pessaries

Intrauterine system

Mirena 20micrograms/24hours intrauterine device (Levonorgestrel 20micrograms/24hours intrauterine device) is a free-of-charge contraceptive that can also be used as the progestogenic opposition of oestrogen for HRT. Therefore, a patient should not buy an HRT PPC for this product alone

** No longer a branded medicine and is now available as a generic medicine. Remaining stocks of branded product can still be supplied and remain eligible for the HRT PPC.*